VEVOR

Affordable. Reliable. Home Improvement.

GOLF CART REAR SEAT RACK

MODEL:MX24-111


https://manuals.plus/m/b8fe2e0c793ddf5bd29629096e886031005b73f5bf6a9f03d30687767e6090a9




VEVO R GOLF CART REAR SEAT

Affordable. Relinbe. Home Improvene—1 CK

MODEL:MX24-111

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Assembly precautions

1. Assemble according to these instructions. Improper assembly can cre
ate hazards.

2. Product capabilities apply to properly and completely assembled produc
t only.

3. For additional information regarding the parts listed in the following pag
es, please refer to the Assembly Diagram of this manual. Unwrap and se
parate all parts in a clean work area. Please keep small spare parts out
of children's reach.

SAVE THESE INSTRUCTIONS

WARNING:

The product is not a toy, children shall not play with the product.

Packing list
Serial Number Name Quantity
A Connecting Ear Plate 2
B Connecting Ear Plate Support Tube 2
C Turning Connector 2
D Lower Connecting Tube Assembly 1
E Upper Connecting Tube Assembly 1

2



D

Serial Number Name Specification Quantity 1# 2# 3#
a Hexagon Head Bolt M8x50 12 8 4 -
b Hexagon Head Bolt M8x45 4 - - 4
c Oversized Flat Washer M8 24 16 - 8
d Flat Washer M8 8 - 8 -
e Spring Washer M8 4 - 4 -
f Self - locking Nut M8 16 8 4 4
g Drum Brake P25 2 - 2 -




Serial Number

Name

Specification

Quantity

2#

3#

Single - ended Fixed Wrench

M8S13

h_
000

L

For easier installation, pre-sort the components into 1#, 2#, 3#. Their
quantities will be used in Steps 1-3.

Step 1:

Install the connecting lug support tube (B), the turning connector (C), and
the lower connecting tube assembly (D) together using the 8 hexagon
head bolts M8x50, 16 oversized flat washers M8, and 8 self - locking nuts

Installation Steps

M8 from Set 1#.




Step 2:

Slip the brake caliper from Set 2# onto the lower connecting tube assembly
(D). Insert the upper connecting tube assembly (E) into the lower
connecting tube assembly (D), adjust it to the appropriate height, then
rotate and tighten the brake caliper.

.

C

I
A



Step 3:

Install the connecting lugs (A) together using 4 hexagon head bolts M8x45
and 4 oversized flat washers M8 from Set 3#.

|I - '
i
[ }
_— -
i :
. i
i

Step 4:

Use 4 hexagon head bolts M8x50, 8 flat washers M8, 4 spring washers M8
and 4 self - locking nuts M8 from Set 2# to install the assembled
connecting ear plates (A) and the footrest together.

Step 5:

Install the installed connecting lug support tube (B) and the footrest
together using 4 oversized flat washers M8 and 4 self - locking nuts M8
from Set 3#.



Precautions

Regularly check the installation status of the rear armrest. If it is loose,
tighten it in a timely manner.

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,

shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
7



NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

UK

REP

EC

REP

YH CONSULTING LIMITED. C/O YH Consulting
Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
Mainzer Landstr.69,
60329 Frankfurt am Main.






